2

=
m
“8 STAINLESS STEEL GLIDE BASE AP36 sus|
m
[
= (¢D) d T
(2]
[2)
C 936 — &
(]
m
7]
L RoHS | CAD Item Code Item Name | Material | Finish d D | h | H |Weight(g)|Box (pcs)|Carton (pcs)
EE| 200-140-501 | AP36-M8 Stain M8 9.6 13 100 1000
EE| 200-140-502 | AP36-M10 g';;:lss Barrel M0 |11 15|12 13 100 1000
s E3| 200140503 | APSENS | o, | Polished [3/8-16UNG 109 12 | 100 | 1000 120°
GLIDE EE| 200-140-504 | AP36-M12 M12  |139]2 [115] 19 80 800 AP36-M12 shown.
o
wee  GLIDE BASE AD-559
3
LEVELLING
GLIDES =
SMALL e ! ! l
LEVELLNG Lt 2
GLIDES 122
EQSELFL%% RotS | CAD Item Code ltem Name | Material | Finish d Weight (g) Box (pcs) | Carton (pcs)
GLIDES [ |EE| 200-141-310 | AD-559M12 Zine Allov | Glear 21 M12 26.5 100 400
nc [9) ear Zinc
Ed| 200-141311 | AD-559M14 | <" 4 ' M14 235 100 400
(ZDC) | Chromate
CASE i |EE| 200-140-073 | AD-559U1/2 1/2-20UNF 24.6 100 400
FEET
BASE
Used for installing levelling glides and threaded bolt type casters to aluminium 5x¢5.5 | 5530 =
frame. 01 sfvr 32 T 23
AS parts set for installing to aluminium frame also available. Content of the T é E 4) 4;
parts set is as follows. ‘ w & N
211 o A
«© o \
RotS | CAD Item Code ltemName | M |t Material Finish | Weight (g) | Box (pcs) |Carton (pcs) L _ \J\
B3| 200-140-455 | AS-AJ-M10 | M10 _ 278 50 - P s M
6 | Stainless Steel| Barrel «
EE| 200-140-456 | AS-AJ-M12 | M12 - 276 50 - P
(SUS430) | Polished - T T
EE| 200-140-457 | AS-AJ-M16 | M16 |9 414 30 - ﬁl_-l-_ﬂ,-_l_._l_l

E@@ Parts Set for Installing to Aluminium Frame Ppiease refer to the series introduction page [P for details about AS series.

[Dimensions] [AS Parts Set] Parts set of glide base, screws and AS nuts used for installing to aluminium frame.
Zﬁl;ﬁ\(:urrr:?rame Zloui;l?n?ur;nf]rame ok Item Name All::::‘:m Parts W((aght
Installation example Installation example —
L Groove |Glide Base AS-AJ-M10 :1pc
e @[T | - 200-041-678 AS-AJ-M10-8 Width  |AS Nut AS-8M5 :5 pcs -
# 8 mm |M5x 16 Hexagon Socket Head Cap Screw : 5 pcs

30

Groove |Glide Base AS-AJ-M10 : 1 pc

[ - 200-041-679 AS-AJ-M10-10 | Width |ASNutAS-10M5 :5pcs -
10 mm | M5Xx 16 Hexagon Socket Head Cap Screw : 5 pcs

Groove |Glide Base AS-AJ-M12 :1pc

- 200-041-680 AS-AJ-M12-8 Width  |AS Nut AS-8M5 :5 pcs -
8 mm |M5x16 Hexagon Socket Head Cap Screw : 5 pes

Groove |Glide Base AS-AJ-M12 :1pc

- 200-041-681 AS-AJ-M12-10 | Width |AS Nut AS-10M5 :5 pcs -
10 mm | M5Xx 16 Hexagon Socket Head Cap Screw : 5 pcs

Groove |Glide Base AS-AJ-M16 :1pc

- 200-041-682 AS-AJ-M16-8 Width  |AS Nut AS-8M5 : 5 pcs -
8 mm |M5x20 Hexagon Socket Head Cap Screw : 5 pcs

. ) Groove |Glide Base AS-AJ-M16 : 1 pc

Levelling glide Caster ~ | 200-041-683 | AS-AJ-M16-10 | Width |AS Nut AS-10MS :5 pes -

10 mm | M5Xx 20 Hexagon Socket Head Cap Screw : 5 pcs

[Installation]

Refer to Il : FRONT P.20

SUGATSUNE

Updated 2017.10.27



